
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations 

2007 

Biostability In Drinking Water Distribution Systems In A Changing Biostability In Drinking Water Distribution Systems In A Changing 

Water Quality Environment Using Corrosion Inhibitors Water Quality Environment Using Corrosion Inhibitors 

Bingjie Zhao 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Doctoral Dissertation (Open Access) is brought to you for free and open access by STARS. It has been accepted 

for inclusion in Electronic Theses and Dissertations by an authorized administrator of STARS. For more information, 
[...]
the fall of 2005 to verify uniformity between the PDS effluent for all PDS lines. As learned during 

the equilibration phase from TBW1, apparent color is a useful parameter for definition of the 



34 

 

attainment of an equilibrated condition in the PDS and was used for this purpose.  The project was 

divided into 4 phases; each of three months duration.  The blend used during each phase was 

different to evaluate the effect of water quality. Similar blends were used during phases I and III to 

evaluate the effect of seasonal conditions on the PDS. 

Pilot Distribution System Components 

Relevant characteristics of the individual lines include pipe identification, material of 

construction, pipe length and diameter, and feed rates.  The pilot distribution systems were 

identified sequentially (PDS01 to PDS18).  The pilot distribution lines were operated to maintain 

a two-day hydraulic residence time (HRT).  Standpipes were located at the beginning and end of 

each PDS.  The standpipes were made from translucent plastic pipe that were 48 inches long and 

had a 4 inches diameter.  The retention time in the PDS feed standpipe was 3.1 hours because of 

the low velocities associated with the two-day HRTs.  To avoid bacterial growth, the standpipes 

were wrapped in a non-transparent material to eliminate direct light exposure and cleaned 

regularly with a plastic brush and a 0.1% solution of sodium hypochlorite. The sodium 

hypochlorite solution was allowed a 4-hour contact time in the standpipes. All pilot distribution 

systems were constructed with a sampling port after each pipe segment to allow an assessment of 

water quality changes associated with each pipe material. 

PDS 1 to 14 were composed of four materials, laid out sequentially as: 

• Approximately 20 feet (6.1 m)of 6-inch (0.15 m) diameter polyvinylchloride (PVC) pipe, 

• Approximately 20 feet (6.1 m) of 6-inch (0.15 m) diameter lined cast iron (LCI) pipe, 

• Approximately 12 feet (3.7 m) of 6-inch (0.15 m) diameter unlined cast iron (UCI) pipe,  

• Approximately 40 feet (12.2 m) of 2-inch (0.05 m) diameter galvanized iron (G) pipe 



35 

 

PDS 15 to 18 were composed of a single material each as follows: 

• PDS15: Eight reaches of approximately 12 feet (6.1 m) of 6-inch (0.15 m) diameter cast 

iron each, 

• PDS16: Four pipe reaches of approximately 20 feet (6.1 m) of 6-inch (0.15 m) diameter 

lined cast iron plus 10 feet of 6-inch lined cast iron,  

• PDS17: Five pipe reaches of approximately 20 feet (6.1 m) of 6-inch (0.15 m) diameter 

PVC each,  

• PDS18: Eight pipes reaches totaling 135 feet (41.1 m) of 2-inch (0.05 m) diameter 

galvanized iron pipe. 

Pictures of the structures built for the field study are shown in Figure 4 to Figure 15.  As 

shown in Figure 4, a truck and a stainless steel food grade trailer was used to haul surface water to 

the pilot site.  The surface water was obtained from the TBW regional surface water treatment 

plant.  The surface water was stored in two 7000 gallon storage tanks as shown in Figure 5 before 

being transferred to the finished water tank.  The large process area used to prepare the finished 

waters is shown in Figure 6 and was covered by a 4400 ft2 of 6" cement pad and hurricane rated 

roof.  The trailers shown in Figure 7 contained a reverse osmosis pilot plant, an electro-noise 

monitoring facility, a storage facility and a field laboratory. 

Figure 8 shows the influent standpipes which allowed direct input from the finished storage 

and inhibitor tanks.  Peristaltic pumps were used to control the flow of water and inhibitors to the 

PDS as well as the flow to the cradles. The inhibitors tanks and the pumps used to feed the PDS 

and the cradles are shown in Figure 9.  Figure 10 shows the pilot distribution system which was 

followed by coupon cradles shown in Figure 11. The cradles were four inch PVC pipes that housed 

six-inch PVC pipes, which had been cut in half and supported pipe coupons for surface 



36 

 

characterization and microbiological studies (Figure 12). Finally, the majority of the PDS effluent 

was directed to a corrosion shed, shown in Figure 13, which contained eighteen loops of copper 

pipes and lead coupons, as shown in Figure 14 for the copper and lead corrosion study.  The rest 

of the PDS effluent was sent to the electrochemical noise trailer to feed the Nadles (noise cradles), 

shown in Figure 15, which contained iron, copper, and lead electrodes and coupons. 

 

  

Figure 4 Truck and stainless steel trailer used to 
haul raw surface water Figure 5 Raw surface water storage 

  

Figure 6 Covered tanks for process treatment Figure 7 Field trailers 



37 

 

  

Figure 8 Influent standpipes Figure 9 Inhibitor tanks and feed pumps 

  

Figure 10 Pilot distribution systems Figure 11 Cradles for housing coupons 

  

Figure 12 Mounted coupons Figure 13 Corrosion shed 



38 

 

  

Figure 14 Copper lines with lead coupons Figure 15 Electrochemical Noise Trailer 

 

Pilot Plant Operation 

Finished Source Waters 

Three different waters were used as source waters to be blended and fed to the PDS: 

conventionally treated groundwater (GW), enhanced CSF treated surface water (SW) and 

desalinated water by reverse osmosis (RO).  The surface water was actual finished surface water 

from the Regional Surface Water Treatment Facility that was transported to the project site and the 

groundwater and desalinated water were obtained from the pilot water treatment systems at the 

project site.  The description of the three finished source waters and the finished water treatment 

goals for the project are presented in Table 2 and Table 3. 

Groundwater Pilot Plant 

The groundwater (GW) pilot unit was designed to simulate the finished water of member 

governments that utilize conventional treatment of ground water.  The GW unit used the Cypress 

Creek well field as a raw water source.  The main unit processes were aeration, disinfection, and 



39 

 

pH stabilization.  Before disinfection, GW was aerated to reduce hydrogen sulfide, produce an 

aerobic water supply, and stabilize the water with respect to calcium carbonate.  Aeration was 

achieved in GW by pumping the raw water to the top of the finished water tank through a nozzle 

that sprayed the water inside the tank.  

Sodium hypochlorite was used as the source of free chlorine for primary disinfection and was 

dosed to provide a 5 mg/L residual after a 5 minute contact time.  Afterwards, ammonium 

chloride was added to produce a 5 mg/L monochloramine residual.  Ammonia was added in the 

form of NH4Cl at a 5:1 ratio.  The NH3:Cl2 ratio was initially 4:1 to protect against DBP 

formation.  This ratio was increased to 5:1 in Phase III to reduce free ammonia.  Five thousand 

gallons of GW were produced every week. 

Table 2 Finished source water descriptions 

Source Water Source System Description 

GW Groundwater 
Ground water source.  Treatment by aeration, disinfection by 
free chlorine with a residual of 5 mg/L after a 5 minute contact 
time. 5.0 mg/L Chloramines residual. 

SW Surface water 

TBW treatment plant: Treatment by ferric sulfate coagulation, 
flocculation, setting, filtration, disinfection by ozonation and 
chloramination. 

Project site: adjustment of chloramine residual to 5.0 mg/L 
chloramines residual. 

RO Groundwater 
Treatment by membrane reverse osmosis, aeration, disinfection 
by free chlorine with a residual of 5 mg/L after a 5 minutes 
contact time. 5 mg/L chloramines residual. 

 



40 

 

Table 3 Pilot plant finished water treatment goals 

Parameter Standard Target 

pH units 7.4 min 0.2 above pHs 

Alkalinity (mg/L as CaCO3) 40 min 50 min 

Calcium (mg/L as CaCO3) 50 min, 250 max 60 mg/L 

Total Chlorine (mg/L Cl2)  5 mg/L 

Na (mg/L) 80 max < 80 

Cl (mg/L) 100 max < 100 

Sulfate & Chloride Sum. 3.8 meq/L max < 3.8 meq/L 

TDS (mg/L) 500 max < 500 

Fe (mg/L) 0.15 max < 0.15 

Color (CPU) 15 max < 15 

TOC (mg/L) 3.6 max avg./6.5 max < 3.6 

Ammonia (mg/L as N) 1 max < 0.5 

At filter 0.3 max/ 0.1 (95%), 
0.25(100%) 

< 0.2 

 Turbidity (NTU) 

Finished 1 max avg. < 0.3 

 

Surface Water Pilot Plant 

Surface water (SW) was treated at the TBW Regional Surface Water Treatment Facility by 

enhanced coagulation, ozonation, biologically activated carbon (BAC) filtration, aeration, and 

chloramination.  The SW was hauled weekly to the field facility for use and temporarily stored in 

two 7000 gallon storage tanks, shown in Figure 5, before being transferred to the SW finished 

water tank.  In the SW finished tank, the chloramines residual was adjusted to 5 mg/L as Cl2. 



41 

 

Reverse Osmosis Pilot Plant 

Reverse osmosis (desalination) treatment pilot system produced a finished water that was 

described as RO.  The RO pilot plant was housed in the second trailer from the right as shown in 

Figure 7 and utilized raw groundwater for the feed stream.  The RO treatment pilot system 

required the addition of TDS, calcium, and alkalinities to the RO permeate to represent the finished 

water produced by the TBW Regional Desalination Facility.  RO pretreatment consisted of 2.7 

mg/L antiscalant addition (Hypersperse MDC700TM) followed by 5-micron cartridge filtration.   

The RO (high rejection) membrane filtration unit was operated at 72-73% recovery, 

producing 9.3 gpm permeate flow, which was aerated by a 10" diameter aeration tower filled with 

tripack plastic packing as previously shown in Figure 6.  After aeration, 50 mg/L of sea salt was 

added to the aerated permeate stream to simulate the TBW desalination process.  Calcium 

chloride and sodium bicarbonate were also added to meet the calcium and alkalinity specifications.  

The finished was stabilized with sodium hydroxide to 0.1 to 0.3 pH units above pHs. 

Blend Finished Water 

Three different blends of GW, SW, and RO were investigated during the project.  All PDSs 

received the same blend composition for a three month period or phase.  At the end of each three 

month period the blend composition was changed as shown in Table 4.  The blends had different 

water quality due to the variation of the ratios of the main water sources used in the blends.  But 

the blend ratios during phases I and III were identical.  The reason for repeating the blend was to 

evaluate seasonal effects.  The timing of the phases with the repeated blend was designed to 

capture the largest temperature variation during the year. 

 



42 

 

Table 4 Blend ratios of GW, SW and RO waters used during projet 

Phase Time Period % GW % SW % RO 

I Feb-May, 2006 62 27 11 

II May-Aug, 2006 27 62 11 

III Aug-Nov, 2006 62 27 11 

IV Nov, 2006-Feb, 2007 40 40 20 

 

The flow diagram for the finished waters is presented in Figure 16.  For all the finished 

waters, a new batch was prepared each week.  The water quality analysis schedule required in the 

field for monitoring finished water storage and process operation is presented in Table 5.  Each of 

the three finished source water storage tanks and the blend storage tank were measured for water 

stability parameters, disinfection residual, color and UV-254 using field methods.  Additionally, 

each of the storage tanks was measured daily for disinfection residual maintenance.  The feed, 

permeate and concentrate from the membrane process were measured prior to post treatment to 

evaluate membrane performance and productivity.  Additional water quality monitoring was 

conducted to evaluate specific unit processes within a treatment system.  The average water 

quality for the different source waters are enumerated in Table 6.   



43 

 

 

W
A

T
E

R
 S

O
U

R
C

E
S 

T
R

E
A

T
M

E
N

T
 P

R
O

C
E

SS
E

S 
ST

O
R

A
G

E
 

Chlorination/ 
Chloramination 

pH Stabilization 

RAW GROUND WATERSURFACE WATER 

Chlorination/ 
Chloramination 

pH Stabilization 

SW 
Finished 
Water 

TDS Addition 

Reverse Osmosis 
Membrane Filtration

Aeration 

Chlorination/ 
Chloramination 

pH Stabilization 

RO 
Finished 
Water 

GW 
Finished 
Water 

Aeration 

Blend 
Finished 
Water 

 

Figure 16 Process train layout 



44 

 

Table 5 Field analysis schedule for water treatment processes 

 
GW 

Raw 

GW 

Fin 

SW 

Fin 

RO 

Fin 
Blend 

Free Cl2 N/A D D D D 

Total Cl2 N/A D D D D 

Ammonia N/A D D D D 

Temperature B D D D D 

pH B B B B B 

Alkalinity B B B B B 

Calcium Hardness (CaH) B B B B B 

Total Hardness (MgH) B B B B B 

UV-254 B B B B B 

Color B B B B B 

Turbidity B B B B B 

Dissolved Oxygen B B B B B 

Conductivity B B B B B 

TDS B B B B B 

Chlorides B B B B B 

Sulfates B B B B B 

Iron B B B B B 

HPC n/a B B B B 

Note: D = Daily, B = Batch (after each batch is finished). UV-256 is filtered. MgH is determined 
by difference between CaH and TH. pH is determined after all chemicals are added to adjust water 
quality to targeted goals. TDS was measured by conductivity probe. 



45 

 

Process Finished Water Quality 

Water quality was monitored after each batch was produced to ensure they met target water 

quality objectives designed to mimic the actual and expected TBW blended water quality shown in 

Table 6.  Some variations in average water quality were observed for the surface water.  The 

variations somehow follow the dry season (December-April) and wet season (May-November) 

that are characteristic of Florida.  During the dry season (February-March), the average alkalinity 

and calcium were 89 and 250 mg/L as CaCO3, respectively.  During part of the raining season 

(April to August), the alkalinity and calcium dropped to 76 and 195 mg/L as CaCO3.  At the end 

of the rainy season (September-November), the alkalinity stayed at 78 mg/L as CaCO3 while 

calcium returned to almost dry season levels of 234 mg/L as CaCO3.  The water quality of the 

surface water during the following dry season was different from the previous with lower 

alkalinity (73 mg/L as CaCO3) and lower calcium (160 mg/L as CaCO3).  Sulfates followed a 

similar pattern, with averages of 208 mg/L, 166 mg/L, 195 mg/L, and 175 mg/L for the mentioned 

time periods.  Selected water quality parameters for the surface water are presented in Table 7. 

Table 6 Water quality objectives for finished process waters 

Finished water type 
Parameters 

GW SW RO Blend 

pH pHs + 0.3 > pHs > pHs > pHs 

Total Hardness (mg/L as 
CaCO3) 

240 60 min 60 min 60 min 

Total Cl2 (mg/L as Cl2) 4.0 4.0 4.0 4.0 

Na (mg/L) 80 max 80 max 80 max 80 max 

SO4 & Cl- (meq/L) 3.8 max 3.8 max 3.8 max 3.8 max 



46 

 

TDS (mg/L) 500 max 500 max 500 max 500 max 

Color (CPU) 15 max 15 max 15 max 15 max 

TOC (mg/L) 3.6 max 3.6 max 3.6 max 3.6 max 

 

Table 7 Seasonal variations in water quality for finished surface water  

Water quality parameters 

pH Alk Ca Color UV254 Turb DO TDS SO4 TempTime Period 

 mg/L mg/L CPU cm-1 NTU mg/L mg/L mg/L °C 

01/25/06-03/30/06 7.7 89 250 1 0.051 0.3 9.7 444 208 180.3

04/06/06-08/18/06 7.8 76 195 1 0.058 0.2 8.2 396 166 25.0 

08/25/06-11/30/06 7.8 78 234 1 0.063 0.2 8.3 463 195 23.1 

12/07/06-02/08/07 7.6 73 160 1 0.060 0.4 9.7 416 175 18.5 

Note: Alkalinity (Alk) and Ca are mg/L as CaCO3. DO is mg/L as O2. 

The water quality of the raw ground water had little variation during the project as shown in 

Table 8.  The average alkalinity was 215 mg/L as CaCO3 with a standard deviation of 3 mg/L as 

CaCO3, calcium hardness was 216 mg/L as CaCO3 with a standard deviation of 8 mg/L as CaCO3, 

color was 8 CPU with a standard deviation of 3 CPU and TDS was 318 mg/L with a standard 

deviation of 26 mg/L. 



47 

 

Table 8 Water quality averages for the water pilot treatment processes 

Process 
Statistic 

Free Cl2 
mg/L Cl2 

TotalCl2 
mg/L 
Cl2 

NH3 
mg/L 
NH3 

pH

 

Alkalinity 
mg/L 
CaCO3 

Ca H 
mg/L 
CaCO3

TH 
mg/L 
CaCO3

HPC 
cfu/ml

UV254 
cm-1 

Color 
CPU 

Turbidity 
NTU 

D.O. 
mg/L

Cond. 